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BAi{5 & Company information

Pt W] SOl AT IR 22 3] Nanjing Chervon Industry co.,Ltd
FALE AT P BT T 0K % K38 5294159 2 No.  529.159 Jiangjun Road, Jiangning Economic
Consign;r & Technical Development Zone, Nanjing , China
025-84994562 hj.ye@cn.chervongroup.com E}t:;z‘:(f;/]’ﬁtfobal.chervongro
SIS AT IR 2 1) Nanjing Chervon Industry co.,Ltd
e gy P UL T X 42 K38 5290159 % No. 529, 159 Jiangjun Road, Jiangning Economic
N o & Technical Development Zone, Nanjing , China
025-84994562 hj.ye@cn.chervongroup.com http://global.chervongro
up.com/
LA LRSI Z2 1] Shanghai Institute of Chemical Industry Testing Co., Ltd.
St B a7 THEL AR BEIC 2008 430 345 %, 200062 No.345 East Yunling Road, Putuo, Shanghai,
Test lab China 200062 3
86-21-31765555 battery(ghs.cn www.ghs.cn
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Iin*i: B {L  Li-ion battery pack B“:ffd /
15 RIS
J o) SN AL CA =~ ] a
Type §Ao20T Original tested type BAGI20T
e 7 r,‘\-,,IJ_ !-,_:‘: 1.
hﬁ{b@f_ﬁ(\’) 56 #F I/ e 2Ah 679Wh
Nominal voltage _Capacity/eneray
fi ik e HLE b A e BBl (g) ' /
Description Rechargeable Li-ion battery " Li content :
a0 o M o, S {0 0L {0 X s
] I PRTRI Sy b ™
ﬁjﬁgsg) 3.650 A j:e"'l)itnce black and green  plastics
ppes cement shell
A5 2 Test information
ﬁ:_é. ]r:!_ b ;i MePT A 1T ”
e 1121050391 M 2 2021-06-29
Original test report No. . Date of test report
W [ €O A R e i i 1) 42 115 3R 56 b i I
I i 5 38.3 £ UNITEDNATIONS "Recommendations on the ~ ST/SG/AC.10/11/Rev.6/Ame
Test standard TRANSPORT OF DANGEROUS GOODS" Manual of nd. |
Tests and Criteria 38.3
T &g o T.2 i Rt AdE Do
Altitude simulation =t Passed Thermal test afit Passed
T.3 #RZht e T4 it It
Vibration T Passed Shock G Passed
VA i ==
TS '9i\ H‘B{gﬁg : ﬁfg Passed T-é i]\ﬁ Lf-[ ‘IAFH)? Pﬂssed
External short circuit Impact
Overcharge F it Passed Forced discharge Frif Passed
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TN S e Ol I G R OO 8 i /B P A Y A LN S L 7 R ) | )
ST/SG/AC.10/11/Rev.6/Amend.1 383 Fr # % 3K . The tested samples meet the

c 'flﬁioﬁ requirements of test items of the UNITED NATIONS "Recommendations on the
9 : | TRANSPORT OF DANGEROUS GOODS" Manual of Tests~" ang] iteri
ST/SG/AC.10/11/Rev.6/Amend.1 38.3 A\ R P
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il LTI Vice chief engineer
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